
Orig. 19/10/18 – bvv 19/10/18 – msh 19/10/18 – hfw 19/10/18 – hfw Para informação 

Rev. Data/Autor Data/Verificado Data/Aprovado Data/Autorizado Observações 

      

      
 

  

ENVIRONMENTAL IMPACT 
ASSESSMENT (EIA) 
 
 

 
 

 
LD Celulose S/A 

Dissolving Pulp Mill in Indianópolis and Araguari – MG 
 
 
VOLUME V 
 
COMPLEMENTARY STUDIES – RISK ANALYSIS STUDY (EAR) 
 
 
Content 1 INTRODUCTION 

2 CHARACTERIZATION OF PROJECT AND REGION 
3 PHYSICAL-CHEMICAL AND TOXICOLOGICAL 

CHARACTERISTICS OF THE PRODUCTS 
4 HAZARD IDENTIFICATION 
5 CONSEQUENCE AND VULNERABILITY ASSESSMENT 
6 REFERENCES 
 

   
Annexes I Process Flowsheets 
 II Mill site layout 
 III Material Safety Data Sheet (MSDS) (FISPQ) 
[...]
2.2.2.6 Causticizing and Lime Kiln 

2.2.2.6.1 Causticizing 
In causticizing, the green liquor from the dissolving tank will be transformed into 
white liquor, which will later be used in the chip cooking. 

This transformation consists in the reaction of the sodium carbonate of the green 
liquor with the lime (calcium oxide), obtaining sodium hydroxide and calcium 
carbonate, which will be separated by filtration. 
Before contact with lime (calcium oxide and inerts), the green liquor will be filtered 
for the removal of impurities (dregs). The dregs will be washed and filtered in a filter 
or centrifuge, specific equipment for this application. 

Secondary condensate from evaporation plant or warm water will be used for washing 
the dregs. The filtrate from the lime mud filter will be pumped into the weak liquor 
tank. 
The  lime residues  (grits)  will  also  be  washed  and,  like  the  dregs,  will  be  sent  to  the  
solid waste center for the generation of soil correctives. 
After the reaction of the green liquor with lime, the white liquor will be obtained by 
filtration of the mixture sodium hydroxide (white liquor) and calcium carbonate (lime 
mud) through a pressurized disk filter. 

The white liquor will be sent for cooking and the lime mud will be washed and 
dewatered in a vacuum disc filter before being sent to the lime kiln. 

It is expected to collect and recover all effluent from this area as well as the closing of 
the cooling water circuit. 

2.2.2.6.2 Lime Kiln 
Calcination has the purpose of transforming the calcium carbonate, obtained in 
causticizing, into calcium oxide (CaO + inerts) to be used in the reaction with the 
green liquor. 

Calcination will be carried out in a rotary kiln, internally coated with refractory and 
insulating bricks and heated by the combustion of fuel oil or in the future other 
alternative fuel (natural gas, biomass gas, etc.). 
As auxiliary fuel, the lime kiln may burn methanol. 

The lime kiln will be equipped with an external drier for lime mud and with chilled 
lime coolers for the burnt lime. 

Through electrostatic precipitator the dust will be removed from the flue gases and 
may return to the lime kiln or be discarded (lime mud purge). 

The flue gases will be sent to the chimney, from where they are released into the 
atmosphere. 



16 
    

 
 

2.2.2.7 Handling, Preparation and Storage of Chemicals 
The description of this area corresponds to different systems in order to meet the 
requirements of supplying chemical to the mill. All chemical storage tanks shall 
contain containment basins with a volume at least equivalent to the maximum storage 
volume. 

The chemicals area will include, mainly: 

 Sodium hydroxide handling 

 Hydrogen peroxide handling 

 Sulphuric Acid handling 

 Magnesium Sulphate handling 

 Oxygen production plant 

 Ozone production plant 

 Sulphur dioxide preparation plant 
 

2.2.2.7.1 Storage Volumes 
The chemical storage tanks volumes are shown in the Table below. 

Table 1 – Chemical storage tanks 

Chemical Volume (m³) 

Caustic soda 50% 960 

Sulphuric Acid 98% 270 

Hydrogen peroxide 50% 400 

Sodium sulfate 360 

Magnesium Sulphate 100 

Source: Pöyry, 2018. 

 

2.2.2.7.2 Chemical Plant Process Description 

Caustic Soda Handling 
Caustic soda will be delivered as a 50% solution and unloaded from trucks by the 
unloading pump to the caustic soda tank. From there the 50% solution will be diluted 
to 15 % using soft water. 

Most of this solution will be transferred for use in the liquor systems, delignification 
and pulp bleaching. Other areas of the mill will also utilize sodium hydroxide, such as: 
water treatment plant, boiler water treatment and effluent treatment. 
 



17 
    

 
 

Hydrogen Peroxide Handling 
Hydrogen peroxide will be delivered to the mill as a 50% solution and will be 
unloaded to the 50% peroxide storage tank before being pumped to a smaller peroxide 
tank located in the bleach plant. 

Sulphuric Acid Handling 
Sulphuric acid at 98% concentration will be delivered to the mill by truck and will be 
unloaded to the mill sulphuric acid storage tank. From there the acid will be 
distributed to the various consumers, mainly the bleach plant, water and effluent 
treatment and to the boiler feed water treatment plant. 

Magnesium Sulphate Handling 
Magnesium sulphate will be received as bulk powder into a storage silo. It will be 
mixed with soft water to make about 20 % solution, which will be pumped to bleach 
plant P-stage. 

Oxygen Preparation Plant 
The oxygen production will be performed through a dedicated plant to meet the needs 
of delignification, bleaching and white liquor oxidation. 
The oxygen generation can be done by purifying the atmospheric air by the adsorption 
process (VSA - Vacuum Swing Adsorber) through molecular sieves. 
At the beginning of the process, the atmospheric air will pass through a filtration 
system, where solid particles will be removed. 
Thereafter the air will be sucked in order to be subjected to a vacuum regime, 
sufficient only to allow the flow of air into the purification system. 
The  air  purification  system  consists  mainly  of  adsorbent  vessels,  which  operate  in  
cycles. Through passage through a molecular sieve bed, the moisture, CO2 and  air  
nitrogen will be removed from the main stream. 

Purified air, rich in oxygen, will exit the purification system and then proceed to the 
oxygen compressor, which will compress it to the conditions necessary for its use. The 
waste gas will be vented to the atmosphere through the silencer. 

Ozone Preparation Plant 
The feed gas for the ozone plant comes from the VSA oxygen plant or from the liquid 
oxygen back-up storage system.  

Ozone will be produced in an electrical discharge by the high electric field in the 
annular spaces. Some of the energy will be transformed into heat and is removed by 
cooling water passing through the vessel. Ozone will be compressed and delivered to 
the bleach plant. 

The system will also include an off-gas catalytic destruction system which will 
remove non-dissolved ozone gas and will convert any remaining ozone to oxygen, so 
that concentration will be not higher than 0.1 ppm.  
Since approximately only 10 to 12 % of the oxygen passing through the ozone 
generator will be converted to ozone, the off-gas from the ozone bleach stage will be 



18 
    

 
 

recycled after the ozone destruction unit so that the unused oxygen can be used in the 
oxygen delignification and white liquor oxidation departments.  

Sulphur Dioxide Plant 
The sulphur dioxide plant will use purchased liquid SO2 in 1 ton cylinders to produce 
dilute gaseous sulphur dioxide. 

The liquid SO2 will  be released as a SO2 gas stream via a hot water vaporiser into a 
packed bed SO2 absorption tower where it is contacted with chilled water, which will 
be produced in the ozone plant. 
The  resulting  7  g/l  SO2 solution will be then pumped by the SO2 solution transfer 
pump to storage. 

2.2.2.7.3 Chemicals Transportation System 
The main chemicals transportation, in liquid form, will be carried out in a bulk 
through tank trucks. 

The transport companies should have a specific training for drivers and operators 
regarding traffic management, education and safety, in order to reduce the risk of 
accidents. 

2.2.2.7.4 Control and Operational Safety System of the Chemical Plant 
The Chemical Plant shall be provided with the following equipment and structures for 
storage, containment, control and safety: 

 Chemical unloading platforms, fitted with restraints through spines or walls; 

 Storage of liquid products in metal tanks, made of carbon steel, stainless steel 
or fiberglass (the material will depend on the type of chemical being stocked); 

 Concrete containment dikes for chemical storage tanks; 

 Containment channels in production areas and in the storage of chemicals; 

 Process monitoring instruments (level, pressure, temperature, among others) 
operated remotely, in order to minimize the need for operators in the area of 
production or storage of chemicals. Remote operation can be performed by 
dedicated remote control systems; 

 Atmospheric discharges protection systems (also known as SPDA), provided 
with grounding and/or lightning strikes; 

 A highlight of the chemicals in the LD Celulose pulp mill is that the transfer 
system from the Chemical Plant to the points of use will be carried out by 
aerial pipelines (also known as pipe rack), which avoids the handling operators 
and greatly minimizes the risk of accidents. 
 

 



19 
    

 
 

2.2.2.8 Utilities 

2.2.2.8.1 Industrial Water Supply and Treatment 
There will be a Water Treatment Plant (ETA) in order to meet the consumption needs 
of LD Celulose dissolving pulp mill. 
The raw water will be taken from the Araguari River, through a surface system, 
consisting of a channel and screening. 
It  is  worth mentioning that the water intake will  be of the type water,  that  is,  a dam 
system will not be built. 
Pumps will be installed for raw water intake, totalizing a flow of 3,000 m³/h to supply 
the dissolving pulp mill. 
A raw water pipeline, diameter 800 mm will be installed, which will feed a raw water 
reservoir, excavated type, with reserve capacity of 48,000 m³. 
The raw water, arriving in ETA, will suffer the addition of aluminum sulfate, sodium 
hydroxide and sodium hypochlorite, the latter used to promote the removal of iron, 
besides oxidizing the organic matter present. After the coagulation process, 
polyelectrolyte will be added to promote flocculation. 
Then, by gravity, the flocculated water will proceed to the solids removal unit through 
a  dissolved  air  flotation  or  a  similar  system.  The  formed  sludge  will  be  discharged  
periodically and automatically into the central discharge channel. The collected sludge 
will be dewatered and drained and then sent to final disposal. 
By gravity, the clarified water will be conducted through channels to the gravity 
filters. After filtration, the treated water will be stored in the treated water reservoir 
which will supply the various points of consumption of the plant, including water for 
firefighting and drinking water. 
The total capacity of treated water will be 2,600 m³/h. 

2.2.2.8.2 Demineralized Water and Soft Water 
Demineralized water will be required for the water supply system in the boiler for 
steam production. Soft water will be required for bleaching and drying of pulp due to 
the stringent quality requirements of the dissolving pulp. 

The concept for obtaining this water is based on the ion exchange technology, through 
the use of cationic and anionic resins. 

2.2.2.8.3 Cooling Towers 
The cooling water system will be closed-loop, and countercurrent type towers with 
exhaust fan at the top are being considered to serve several mill consumers. 
The large consumers like turbine condenser, evaporator surface condenser and ozone 
generator will have dedicated cooling water pumps. 
The water lost by evaporation and blow down will have its make up with treated fresh 
water. 
 



20 
    

 
 

 
Figure 8 – Cooling tower. Source: Pöyry, 2018. 

2.2.2.8.4 Compressed Air 
Both  the  service  air  and  the  instrument  air  will  be  treated  in  a  dryer  to  remove  
moisture, however there will be 2 independent air nets, one for service air and one for 
air of instruments. 

Both systems will be treated in two dryers to remove moisture. The system consists of 
three oil-free centrifugal compressors, one for instrument air, one for process air and 
one as a stand by. The operating pressure shall be 7 bar (g). 

2.2.2.9 Biomass Boiler 
The biomass boiler will supplement the steam generated in the recovery boiler for 
power generation, through the use of waste wood handling. 

Wood handling and brown pulp waste will be mixed and stored in covered biomass 
pile from where they will be sent to the boiler silos. 

The steam produced by the biomass boiler will be mixed with steam from the recovery 
boiler and sent to the turbogenerators. 

An electrostatic precipitator will be installed to control atmospheric emissions. 
The biomass boiler will be able to burn methanol as an auxiliary fuel, thus acting as a 
stand by burning system for recovery boiler. Biomass boiler may also burn the 
concentrated and diluted non-condensable gases when it can not be incinerated in the 
recovery boiler. 
The ash from the bottom and precipitator will be collected in dedicated silos for later 
final disposal. 
Fuel oil will be used as fuel for starting, stabilizing the production process and 
eventually for oxidation of non-condensable gases when diverted to the biomass 
boiler. 

2.2.2.10 Electric Power Cogeneration (Turbogenerators) 
In general terms, it can be said that the cogeneration system starts in the production of 
high pressure steam that will be carried out by the Recovery Boiler and the Biomass 
Boiler. 



21 
    

 
 

The high pressure steam will expand in the turbine vanes and will be extracted at 
different pressure levels for use in the pulp process. 
The turbogenerators will  have the purpose of transforming the thermal energy of the 
high pressure steam into mechanical energy to drive the electric power generators. 
The steam feed to the turbogenerators will be based on balance, plus contingency. The 
contingency is considered to absorb any variations in the production of steam in the 
recovery boiler due to variations in the production of the solids contained in the liquor 
or even in the calorific value. 
A new cogeneration unit with a nominal capacity of 132 MW (02 x 66 MW) will be 
installed and 63.5 MW will be consumed in the pulp mill and therefore be a surplus, 
which will be arranged for sale. 

2.2.2.11 Fire Fighting System 
The dissolving pulp mill will be equipped with dedicated fire prevention and control 
systems. 
Fire water will be supplied from the 3,000 m3 firewater tank, which will be supplied 
with treated water. 
There will be two firewater pumps, 570 m3/h, one electric and one diesel. The fire 
water system will be maintained under a pressure of 12 bar (g) with a jockey pump of 
60 m3/h 13 bar (g). The system will power hydrants and sprinklers in the mill. 

The internal network of hydrants of the areas will be distributed in ring form that will 
be fed by the main network of hydrants. 

Hydraulic and lubrication units, depending on the volume, can be protected by an 
automatic sprinkler system controlled by an independent valve and alarm. In addition, 
each hydraulic and lubrication unit shall be installed within a containment dam with 
sufficient volume to maintain the full volume of oil in the unit. 

Portable fire extinguishers shall be installed at the required locations as required by 
the Fire Department. 

Fire department regulations also require the installation of signage boards in the area 
reserved for fire extinguishers. 

For the firefighting system of the fuel oil storage area, fire hydrants will be installed at 
suitable locations to provide cooling of the tanks, as well as foam lines to combat 
occasional tank spills. 
All hydrants around the tanks will be provided with foam supply accessories and 
adjustable nozzles for water mist generation. 
Potential oil leakage points, such as flanges, threaded connections, etc., depending on 
the pressure, may be shielded to prevent fire occurrence in the form of spray. 

2.2.3 Administrative and Operational Support Facilities 

2.2.3.1 Concierges 
The  mill  will  count  with  two  2  concierges,  one  for  access  control  of  people  and  
another for access control of raw material and product outlet. 



22 
    

 
 

2.2.3.2 Administrative building 
The administrative building will consist of rooms, toilets, restaurant and medical 
clinic. 

2.2.3.3 Parking for Vehicles and Trucks 
The mill will have parking for touring vehicles for employees and visitors. In addition, 